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PATTERN ILLUSTRATION

APPLICATIONS

Dining Chair Office Chair
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NEO JAZZY

DESCRIPTION

True to its name, Neo Jazzy features a rhythmical, undulating pattern reminiscent of smooth jazz
melodies. This synthetic leather mimics the subtle sheen and texture of velvet, offering a luxurious
look with practical benefits. Unlike traditional velvet, Neo Jazzy is easy to clean while retaining the
elegant appearance and tactile charm of velvet fabric.

SPECIFICATIONS

Thickness 1.20 mm
Width 137 cm
Special Surface Finish Sateen
Composition PVC & Knitted Polyester
Usage Indoor Upholstery
Repeat No
PERFORMANCE
Abrasion 30.000 rubs
Fire Retardant CA-117
Abrasion ASTM - D4966 30.000 rubs
Tensile Strength ASTM - D751 Warp: 70 kg/3 cm, Weft: 35 kg/3 cm
Elongation ASTM - D751 Warp: Max. 100%, Weft: Max. 200%
Tear Strength ASTM - D2261 Warp: 3.0 kg, Weft: 3.0 kg
Adhesion Strength ASTM - D751 Warp: 1.1 kg/3 cm
Flexibility Strength ASTM - D2097 400.000 Cycles
Bursting Test ASTM - D3786 11.2 kg/cm?
Blocking Test ASTM - D751 Grade 2
Color Fastness Test (Rubbing Test) AATCC 8 Grade 4

* The above tests mentioned are guidelines for synthetic leather used in upholstery but do not necessarily indicate its
lifespan. When used in different applications, factors such as the quality of craftsmanship, cleaning methods, proper
placement, and handling will all impact its durability.
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HOW TO CARE FOR SYNTHETIC LEATHER

™ DO’'s DONT’s

What you SHOULD do What you SHOULDN'T do

+

* Use a soft, damp cloth to clean Do not use rough/sharp materials
@ the surface of the material (such as a brush) to clean the surface
+
-ll’ il

If it is stained with a fairly intense dye,
\_% try to clean the area with a damp cloth

as soon as possible

-] " .

2 Do not use harsh (chemical) cleaning
products such as: bleach, detergent,
thinner, and others

Rub the surface slowly with intense

4

If there are stains that are still left behind,
use a special cleaner for synthetic leather
to help remove the stains

Note:
Ink, permanent marker, denim and other strong textile dyes may be difficult
or cannot to remove perfectly, especially on light colored synthetic leather




lntertek Report No.: JKTH23001179

Total Quality. Assured.
TEST REPORT

APPLICANT : PT BERKAT UNGGUL PRATAMA DATE :APRIL17,2023
KOMPLEK CITTA GRAHA
JL. PANJANG NO.26 BLOK 2L, KEDOYA
SELATAN, KEBON JERUK, JAKARTA BARAT

ATTN: ENDANG

SUBMITTED SAMPLE SAID TO BE:

SAMPLE DESCRIPTION : FABRIC OF NUVRINO

BUYERS COMPANY NAME : PT BERKAT UNGGUL PRATAMA
COUNTRY OF ORIGIN : CHINA, TAIWAN, INDONESIA
TESTING STAGE : PRODUCTION SAMPLE
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TESTS CONDUCTED:
AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGES.
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CONCLUSION:
TESTED SAMPLE STANDARD RESULT
SUBMITTED SAMPLE CALIFORNIA TECHNICAL BULLETIN 117-2013 SECTION 1 FOR PASS
TESTING OF COVER FABRIC MATERIAL USED IN UPHOLSTERED
FURNITURE
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Remark:
Test was conducted with red color as top surface per client confirmation. (See EXH. #1-2)

PREPARED AND CHECKED BY:
FOR INTERTEK INDONESIA

[+

TAUFIQ URAKHMAN
HARDLINE LAB MANAGER

RT/AK/IA/RM/IS/DN

The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.
For the complete term and condition, please visit : http://www .intertek.com/terms/
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Tests Conducted:

1 Flammability Test (California Technical Bulletin 117-2013 Section 1: Cover Fabric Test):

Test Method

The apparatus and method of testing were those described in California Technical Bulletin 117-2013, Section 1, for
measuring the tendency of upholstery cover fabric to smolder and contribute to fire propagation, when subjected to a
smoldering ignition source.

Pass/Fail Criteria
A cover fabric is considered pass or fail based on following criteria:

1. A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria occurs:
a) The mock-up test specimen continues to smolder after the 45 minutes test duration;
b) A vertical char length (measured as described in step 11.9 of ASTM E1353-08a €1) of more than 1.8 inches (45 mm)
develops on the cover fabric.
c) The mock-up test specimen transitions to open flaming.

2. The cover fabric passes the test if three mock-up specimens pass the test. i.e., the cigarettes burn their full length and the
mock-ups are no longer smoldering.
. If more than one specimen fails, the cover fabric fails the test.
. If any one of the three initial specimens fails, repeat the test on additional three specimens.
5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional
three specimens fails, the cover fabric fails the test.

H~ W

Test Result:
Initial Test
Vertical Char length Mock-up specimen Mock-up test Test Result
(Inches) continues to specimen transitions
smoulder After 45 to open flaming
Minutes
Specimen 1 0.4 No No Pass
Specimen 2 0.4 No No Pass
Specimen 3 0.5 No No Pass
Conditioning: At least 24 hours in an atmosphere having a temperature of 21° + 3 °C (70° £ 5 °F) and less than 55% relative
humidity

Conditioning : Temp 20°C, RH 50%
Air Flow Rate Prior to test : 0.1 m/s
Air Flow Rate After test :0.1 m/s

Remark: No = Was not observed
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Date Sample Received : April 11, 2023
Date Modified : April 17, 2023
Testing Period : April 11, 2023 to April 17, 2023
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END OF REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek
does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the
terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for
in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.
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Product Photo

EXH 1 EXH 2

Report No.: JKTH23001179

EXH 3
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|
SGS TEST REPORT

|
Hardline Laboratory Report No. : HL30029/2025
Page : 1 of 2
Date : MAR. 12, 2025

PT BERKAT UNGGUL PRATAMA
KOMPLEK CITTA GRAHA, JL. PANJANG NO.26 BLOK 2L, KEDOYA SELATAN, KEBON JERUK,
JAKARTA BARAT

The following merchandise was submitted and identified by the applicant as:
Product Description: NUVRINO(*)-SYNTHETIC LEATHER
Style/Item No.: ALLSTYLE

‘We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: For compliance with California Technical Bulletin 117-2013 Requirements,
Test Procedure and Apparatus for Testing the Smolder Resistance of Materials
Used in Upholstered Furniture -
Section 1 Cover Fabric Test

Test Method & Result:  ---See following sheet(s)---

Date of Receipt: Mar. 04, 2025
Testing Period: Mar. 04, 2025 ~ Mar. 12, 2025
Conclusion: The submitted sample(s) complies with the requirements of Section 1.4 for

Cover Fabric Test of California Technical Bulletin 117-2013.

Signed for and on

876 Taiwan Ltd.

[ Nyl

Lawrence Yang
Asst. Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at . Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined
therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced,
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

IR ERE(FLE EEEIETE 127 4 +886(02)2299-3279  f+886 (02) 2299-2920
Mo.127, Wukung Road, (New Taipei Industrial Park) Wuku District, New Taipei City, Taiwan

Member of the SGS Group



TEST REPORT

Hardline Laboratory Report No. : HL30029/2025
Page : 2 of 2

Test Method & Result:

TB 117-2013 Requirements, Test Procedure and Apparatus for Testing the Smolder Resistance of

Materials Used in Upholstered Furniture -

SEC. 1 Cover Fabric Test Pass
Criteria Test 1 | Test2 | Test3

1.4.1a) The mock-up test specimen continues to smolder after the
45 minute test duration;

1.4.1b) A vertical char length of more than 1.8 inches (45 mm)
develops on the cover fabric.

No No No

No No No

1.4.1¢c) The mock-up test specimen transitions to open flaming. No No No
1.4.2. The cover fabric passes the test if three initial mock-up
specimens pass the test, i.e., the cigarettes burn their full length Yes Yes Yes

and the mock-ups are no longer smoldering.

1.4.3. If more than one initial specimen fails, the cover fabric fails the
test.

1.4.4. If any one of the three initial specimens fails, repeat the test on
additional three specimens.

1.4.5. If all three additional specimens pass the test, the cover fabric
passes the test. If any one of the additional three specimens fails, N/A
the cover fabric fails the test.

N/A =Not Applicable

Note: 1. The content of this report is invalid if it is not presented as the entire report.

2. The decision rule of the statements of conformity is following the ILAC G8:09/2019 by using
the simple acceptance decision rule.

N/A

N/A

— Picture(s) —

Photo A: Appearance of the sample

--- End of Report ---
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